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Measurement of the Flexural Properties of 4.5mm, 6mm and 9.5mm thick Fibre-cement Boards 

 
1. Objective: 

 
1.1 BEAL Testing Services were contracted by Pacific Building Products Ltd to verify that the 

4.5mm, 6mm and 9.5mm thick fibre-cement Boards will meet one of the essential 
requirements necessary for the product to contribute to the performance requirements of the 
New Zealand Building Code. 
 

1.2 Testing was carried out to verify the new product’s flexural strength at room conditions. 
 

2. Methodology: 
 
2.1 BEAL TP-106 Ver 2.3, Tensile Strength of Membranes, follows AS/NZS 2908.2:2000: Cellulose – 

cement products Part 2 - Flat sheets; S8.1.2.1 Bending strength., in accordance with the 
requirements of ISO 17007. 
 

3. Test Equipment: 
 
3.1 Use was made of a Tinius Olsen H5KS Universal Testing Machine together with a four-point flex 

jig. 
 

4. Test Specimen Preparation: 
 
4.1 BEAL follow the BEAL TP115 (BEAL Standard sampling procedure) for obtaining test specimens. 

Test specimens were cut to suit, the test pieces being 500mm x 100mm. 
 

5. Specimen Conditioning – if any: 
 
5.1 Specimens were prepared at room conditions. 

  
6. Test Criterion: 

 
6.1 Unless specified by the client or selected by BEAL, the results obtained from this test procedure 

are to be assessed by a person with appropriate experience and skills. 
 

7. Specimen Preparation: 
 

 BTS2203 CERTIFICATE OF TEST: SUMMARY 
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7.1 The span between supports for the new material was 400mm with point loads at 100mm and 
300mm from above; 
 

7.2 The typical width of test specimens was 100mm for new material. 
 

7.3 All specimens were prepared from material in cross-direction. 
 
8. Test Conditions: 

 
8.1 All testing was conducted at room temperature. 

 
9. Test Results: 

 
9.1 Summary of test results 

 
 New material 
4.5mm  
MOE (MPa) 14900 
MOR (MPa) 19.6 
6.0mm  
MOE (MPa) 13400 
MOR (MPa) 25.4 
USD* MOE (MPa) 15900 
USD* MOR (MPa) 25.9 
9.5mm  
MOE (MPa) 8100 
MOR (MPa) 22.7 
USD* MOE (MPa) 1100 
USD* MOR (MPa) 34.4 

* upside down 
 
10. Comment: 

 
10.1 It is apparent that there is a significant improvement in performance between the ‘original 

samples’ and new materials supplied. 
 

11. Attachments: 
 
11.1 Tensile testing graphs (from Tinius Olsen Tensile Testing Machine H5KS) 

 
11.2 Relevant Photos (2). 
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Colin Prouse – Building Scientist 
Authorised signatory    
Building Element Assessment Laboratory Limited 
Legal Notice:  This report is for the use of the addressee only and only for the purposes for which it 
was requested. This report may not be reprinted in any other document, or used for any other 
purpose, or relied on by any other party, without the express written permission of BEAL.  BEAL 
accepts no responsibility to anyone other than the addressee for any reliance that may be placed on 
this report contrary to the terms of this Legal Notice 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

BTS2230-1 Result Summary ver 3                        Page 4 of 9 
© Building Element Assessment Laboratory Ltd www.beal.co.nz  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 Figure 1 Original & New 4.5mm FC 
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 Figure 2  New 6mm FC 
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 Figure 3  New 6mm FC, face down 
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 Figure 4 - 9.5mm New FC 
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 Figure 5  New 6mm FC, face down 
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Figure 6 - 4pt Flex testing for new specimens 

Figure 7 - 4pt Flex Test for New specimens 


